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Applicant : Pioneer Corporation

Type of Equipment : Flash Memory Multi-Media AVN Navigation Server System

Model No. : AVIC-F900BT

FCCID : AJDKO020

Test regulation : FCC Part15 Subpart C: 2008
Test result : Complied

1. This test report shall not be reproduced except in full or partial, without the written approval of
UL Japan, Inc:

2. The results in this report apply only to the sample tested.

This sample tested is in compliance with the limits of the above regulation.

4. The test results in this test report are traceable to the national or international standards.
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J L
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1 Applicant information
Company Name . Pioneer Corporation
Address : 25-1 Nishi-machi, Yamada-aza, Kawagoe-shi, Saitama, 350-8555, JAPAN
Telephone Number : +81 49 228 6345
Facsimile Number ;18149 228 6494
Contact Person :  Hideki Tanaka
2 Equipment under test (E.U.T.)
2.1 Identification of E.U.T.
Type of Equipment :  Flash Memory Multi-Media AVN Navigation Server System
Model No. :  AVIC-F900BT
Serial No. . Refer to 4.2 in this report.
Rating : DC13.2V
Country of Mass-production : China
Condition of EUT : Production prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification of EUT : No modification by the test lab.
Receipt Date of Sample . February 25, 2008

2.2 Product description
Model: AVIC-F900BT (referred to as the EUT in this report) is a Flash Memory Multi-Media AVN Navigation Sever
System.

The difference between the EUT and its similar models, AVIC-F700BT: Refer to Appendix 4 in this report.

Equipment type :  Transceiver
Frequency of operation 1 2402-2480MHz
Clock frequency : CPU: 600MHz

Tuner: 39.9MHz (1* IF: 10.7MHz, 2™ IF: 700kHz)
Bluetooth Module: 26 MHz
Bandwidth & channel spacing : 79MHz & 1MHz

Type of modulation . FHSS

Antenna model & type : Chip antenna (made by Mitsubishi Material): ACD1403-244ST13
Antenna gain with cable loss : +2.0dBi

Antenna connector type . U.FL-R-SMT (manufactured by Hirose)

ITU code : FID

Operation temperature range : -10to +60 deg.C.

FCC Part15.31 (e)
The equipment provides the Bluetooth module with stable power supply (DC 3.3 V), therefore, the equipment
complies power supply regulation.

FCC Part15.203 Antenna requirement
The equipment and its antenna comply with this requirement since this antenna is built in the equipment and it
cannot be replaced by end users.
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3 Test specification, procedures and results

31

Test specification

Test specification

Title

FCC Part15 Subpart C: 2008 final revised on March 24, 2008
FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators
Section 15.207 Conducted limits
Section 15.209 Radiated emission limits, general requirements
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz,
and 5725-5850MHz

*The revision on March 24, 2008 does not influence the test specification applied to the EUT.

3.2  Procedures & results
Item Test Procedure | Specification | Remarks | Deviation Worst Margin Results
ANSI C63.4:2003
Conducted 7. AC powerline FCC Section N/A
emission conducted emission |15.207 B *1) N/A N/A
measurements
FCC Public Notice
Carrier DA 00-705 & FCC
Frequency ANSI C63.4:2003  [Section15.247 Conducted N/A Complied
Separation 13. Measurement of |(a)(1)
intentional radiators
FCC Public Notice
20dB DA 00-705 & FCQ .
Bandwidth ANSI C63.4:2003  [Section15.247 Conducted N/A Complied
andwi
13. Measurement of |[(a)(1)
intentional radiators
FCC Public Notice
Number of DA 00-705 & FCC
Hopping ANSI C63.4:2003  [Section15.247 Conducted N/A Complied
Frequency 13. Measurement of [(a)(1)(iii)
intentional radiators *See data
FCC Public Notice ’
DA 00-705 & FCC
Dwell time ANSI C63.4:2003  [Section15.247 Conducted N/A Complied
13. Measurement of [(a)(1)(iii)
intentional radiators
FCC Public Notice
Maximum Peak DA 00-705 & FCC. .
Output Power ANSI C63.4:2003 Section15.247 Conducted N/A Complied
13. Measurement of [(b)(1)
intentional radiators
FCC Public Notice
DA 00-705 &
ga"d EBdge | \Nst 6342003 [FCC Radiated | N/A Complied
ompliance Section15.247 (d)
13. Measurement of
intentional radiators
FCC Public Notice
. DA 00-705 & FCC
Spurious ] . Conducted/ 6.2dB (200.02MHz, .
Emission ANSI C63.4:2003 Section15.209 & Radiated N/A Vertical, Tx 2480MHz) Complied

13. Measurement of
intentional radiators

Section15.247 (d)

*1) The test is not applicable since the EUT has no AC mains.
Note: UL Japan’s EMI Work Procedures No.QPMO05 and QPM15.
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3.3 Addition to standard
Item Test Procedure Specification | Remarks Worst Margin Results
ANSI C63.4:2003
Occupied 13. Measurement of
Bandwidth [intentional radiators |RSS-Gen 4.6.1 Conducted |- Complied
(99%)
RSS-Gen 4.6.1

* Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4  Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.
No.1 open site () | No.2 open site (£) | No.l anechoic chamber (%)

Radiated emission (3m)

30-300MHz 4.5dB 4.4 dB 4.5dB
300-1000MHz 4.3 dB 4.3 dB 4.3dB
1GHz< 5.7dB 5.7dB 5.7dB
The data listed in this test report has enough margin, more than site margin.
Antenna port conducted test (€3]
Below 1GHz 0.4dB
1GHz and above 0.7dB

35 Test location

UL Japan, Inc. Yamakita EMC Lab.
907, Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken 258-0124 JAPAN

Telephone number +81 46577 1011
Facsimile number +81 46577 2112
NVLAP Lab. code : 200441-0

No. 1 test site has been fully described in a report submitted to FCC office, and accepted on August 26, 2005
(Registration No.: 95486).
IC Registration No. : 2973B-1

No. 2 test site has been fully described in a report submitted to FCC office, and accepted on February 27, 2008
(Registration No.: 466226).
IC Registration No. : 2973B-3

No. 1 anechoic chamber has been fully described in a report submitted to FCC office, and accepted on November 2,
2005 (Registration No.: 95967).

IC Registration No. : 2973B-2
Test room Width x Depth x Height (m) | Test room Width x Depth x Height (m)
No.1 shielded room | 8.0x5.0x2.5 No.1 10.0x 7.5x 5.7
No.2 shielded room | 5.0x4.0x2.5 Semi-anechoic chamber
No.3 shielded room | 4.0x5.0x2.7

Open test site Maximum measurement distance
No.1 open test site 30m
No.2 open test site 10m
UL Japan, Inc.
YAMAKITA EMC LAB.

907 Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken, 258-0124 JAPAN
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4 System test configuration
4.1  Justification

The system was configured in typical fashion (as a customer would normally use it) for testing.

Test Item Operating Mode Tested frequency
Carrier Frequency Transmitting Hopping ON/Inquiry, Payload: PRBS9 2402MHz, 2441MHz, 2480MHz
Separation
20dB Bandwidth Transmitting Hopping OFF/Inquiry, Payload: PRBS9 2402MHz, 2441MHz, 2480MHz
Maximum Peak Output
Power
Number of Hopping Transmitting Hopping ON/Inquiry, Payload: PRBS9 -
Frequency
Dwell time Transmitting (Hopping ON) -

-DH1

-DH3

-DHS5

- Inquiry
Spurious Emission Transmitting (DHS5), Payload: PRBS9 2402MHz, 2441MHz, 2480MHz
(Conducted/Radiated)
Band Edge Compliance Transmitting (DHS5), Payload: PRBS9 2402MHz, 2480MHz
(Conducted) -Hopping ON

e Hopping OFF .

(Radiated) Transmitting (DHS5), Payload: PRBS9 2402MHz, 2480MHz
99% Occupied Transmitting (DHS), Payload: PRBS9 2402MHz, 2441MHz, 2480MHz
Bandwidth -Hopping ON

-Hopping OFF

As aresult of preliminary test, the formal test was performed with the above modes, which had the maximum payload
(except Dwell time test)

*Remarks: Test was not performed at AFH mode, because the decrease of number of channel (min: 20ch) at AFH
mode does not influence on the output power and bandwidth of the EUT.

However, the limit level 125mWof AFH mode was used for the test. The EUT has no EDR mode.

4.2  Configuration of tested system B Ferrite core

A: EUT (Rear side)
L 9

24
T T - 23 OE
D

| | [ e

6,7,8,9,10 11|13 |15|17]|19 20 27 21 22
12 14 16 18 A: EUT (Front side)

£

[N}
Hﬂm =
[N T R

*1) |
DC12.0V

* Test data was taken under worse case conditions.
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Description of EUT and support equipment

No. Item Model number Serial number Manufacturer Remarks
A |Flash Memory Multi-Media AVN |AVIC-F900BT *2) PIONEER EUT
Navigation Server System
B [Dummy speaker (4ohm) RHA250N - - -
C |Dummy speaker (4ohm) RHA250N - - -
D |Hands free Microphone CPM1064-A - HOSHIDEN -
E |GPS Antenna CXC8574-A GKE MITSUMI -
F |USB memory EMZ-USB128M - HAGIWARA -
SYS-COM
G |SD Card SDSDB-512-J60 - San Disk -
*1) DC power supply (Model No.: PAN35-10A) was used for DC 12V input.
*2) Out of Band emission (Radiated): TPO00036UC, other test: TP000068UC
List of cables used *3)
No. Name Length (m) Shield Remark
Cable Connector
1 |Speaker cable 1.15 Unshielded  |[Unshielded (L, R)
2 |Speaker cable 1.15 Unshielded  |[Unshielded (L, R)
3 |Accessory cable 2.65 Unshielded  |Unshielded -
4 |Battery cable 2.75 Unshielded  |Unshielded -
5 |Ground cable 2.9 Unshielded  |Unshielded -
6 [Illumination Control cable 0.75 Unshielded  |Unshielded -
7 |Antenna Control cable 0.75 Unshielded  |Unshielded -
8 |Parking Brake cable 2.0 Unshielded  |Unshielded -
9 |Car Speed Signal cable 6.0 Unshielded  |Unshielded -
10 [Reverse Gear Signal cable 8.0 Unshielded  |Unshielded -
11 [RCA cable (Front Output) 1.75 Unshielded  [Unshielded -
12 [RCA cable (Rear Output) 1.75 Unshielded  |[Unshielded -
13 [RCA cable (Subwoofer Output) 1.75 Unshielded  [Unshielded -
14 [RCA cable (Audio Input) 1.65 Unshielded  [Unshielded -
15 [Video cable (Video Input) 1.65 Unshielded  [Unshielded -
16 |Video cable (Rear View Camera In) 1.65 Unshielded  |[Unshielded -
17 [Video cable (Rear Monitor Output) 1.6 Unshielded  [Unshielded -
18 [System Remote Control cable 0.25 Unshielded  |Unshielded -
19 [Mute cable 0.25 Unshielded  |Unshielded -
20 |Digital Out cable 6.8 Shielded Unshielded -
21 |Wired Remote Control cable 1.1 Shielded Unshielded -
22 |Coaxial cable (Antenna) 0.25 Shielded Shielded -
23 |Microphone cable 4.0 Unshielded  |Shielded -
24 |GPS Antenna cable 5.0 Unshielded Shielded -
25 |USB cable 2.0 Shielded Shielded -
26 |RCA cable (Audio, Video Input) 2.0 Unshielded  [Unshielded -
27 |IP-BUS cable 3.0 Shielded Shielded -

*3) All cables used for the measurement are exclusive use or marketed.
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5 Carrier frequency separation

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass

Date March 25, 2008 Test engineer : Tatsuya Arai

6 20dB bandwidth & Occupied bandwidth (99%)

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.
The channel separation in Hopping mode and Inquiry mode was separated by 25kHz and 2/3 of the 20dB bandwidth.

Summary of the test results: Pass

Date March 11 and 25, 2008 Test engineer : Tatsuya Arai

7 Number of hopping frequency

Test Procedure
The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass

Date March 25, 2008 Test engineer : Tatsuya Arai

8 Dwell time

Test Procedure

The Dwell time was measured with a spectrum analyzer connected to the antenna port.
Measurement was performed with the packet type of DH1, DH3 and DHS.

Summary of the test results: Pass

Date : March 25, 2008 Test engineer : Tatsuya Arai

9 Maximum peak output power

Test Procedure
The Maximum Peak Output Power was measured with a power meter connected to the antenna port.

Summary of the test results: Pass

Date March 25, 2008 Test engineer : Tatsuya Arai
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10 Out of band emissions (Antenna port conducted)

Test Procedure

The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a conducted measurement.

Summary of the test results: Pass
Date March 11 and 25, 2008 Test engineer : Tatsuya Arai

11 Out of band emissions (Radiated)
11.1 Operating environment

The test was carried out in No.1 anechoic chamber.
11.2 Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 80cm above the conducting ground
plane. A drawing of the set up is shown in the photos of Appendix 1.

11.3 Test conditions

Frequency range : 30MHz - 26.5GHz
Test distance : 3m (30MHz-18GHz), Im (18-26.5GHz)
EUT operation mode : Transmitting

11.4 Test procedure

The Radiated Electric Field Strength intensity has been measured with a ground plane and at a distance of 3m or 1m.
The measuring antenna height was varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field intensity. The measurements were performed for both vertical and horizontal
antenna polarization. Measurements were performed with QP, PK, and AV detector.

The radiated emission measurements were made with the following detector function of the test receiver.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

Frequency Below 1GHz Above 1GHz

Instrument used | Test Receiver Spectrum Analyzer

Detector IF QP: BW 120kHz PK: RBW: IMHz/VBW: 1MHz,
Bandwidth AV RBW: IMHz/VBW: 300Hz
Measuring Biconical (30-300MHz) Horn

antenna Logperiodic (300MHz-1GHz)

The EUT was tested in the direction normally used.

11.5 Band edge

Band edge level at 2390MHz and 2483.5MHz is below the limits of FCC 15.209 and band edge level at 2400MHz is
below the 20dBc. Refer to the data.

11.6 Results

Summary of the test results : Pass *No noise was detected above the 5™ order harmonics.
Date February 25, 2008 Test engineer : Akira Sato
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Radiated emission
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT
Serial No.: TP000068UC Power: DC12vV
Channel Separation (Regulation: FCC 15.247(a)(1))

UL Japan, Inc. Yamakita EMC lab. ~ No.4  shielded room

Date: 2008/3/25

Temp./Humid.: 24 deg.C./ 42

Engineer: Tatsuya Arai

Test mode: Transmitting

Limit: >25kHz or 2/3 * 20dB Bandwidth (Power: No greater than 125mW)
1. Hopping, DH5: 1.002MHz (2/3*20dB Bandwidth:2/3*1.136MHz = 757.3kHz)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
®R@r’ Tl 0.04 dB VBW 100 kHz
v NV 1.00200401 MHz SWT 5 ms Unit dBYV
11
Vil T1] 104 {47 dBy
1 2.43999299 GHz|

Loy | | AN
P

\
FARVTARY ARV ERVAR
W TV

N1
1Ma

2. Inquiry: 2.014MHz (2/3*20dB Bandwidth:2/3*1.100MHz = 733.3kHz)

110 dBYV

11

-0.02 dB
2.01402806 MHz

VBW

SWT

100 ki

Hz

5 ms

Unit

dBYV

Ag!

[T1]

104.76 ey gy
2.43899098 GHZ]
.0z d8

TT1]

2.01402806 MHZ]

¥ ™1
\k 1MA

(R -

IR

\ ] |1
W

25.MAR.2008 22:28:36

Center 2.441 GHz 500 kHz/

Date:
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1.

2.

3.

Company:
Kind of Equipment:
Serial No.:

[Hopping off, DH5]

PIONEER CORPORATION

Flash Memory Multi-Media AVN Navigation Server System  Model No.:

TP000068UC

Report No.:
AVIC-F900BT

Power: DCI12V

20dB Bandwidth (Regulation: FCC 15.247(a)(1))

ch : 2402MHz/20dB Bandwidth:1.142MHz

UL Japan, Inc.
Date:
Temp./Humid.
Engineer:

Yamakita EMC lab.  No.4
2008/3/11
: 24 deg.C./

Tatsuya Arai

shielded room

35

ch : 2441MHz/20dB Bandwidth:1.136MHz

ch : 2480MHz/20dB Bandwidth:1.130MHz

Delta 1 [T1] RBW 100 kHz  RF Att 20 as
Ref Lvl -0.21 dB VBW 300 kHz
110 dBwvV 1.14228457 MHz swT 5 ms Unit asyv
1
V2|rr1) 83.49 deyYl g
2.40141984 GH|
105 al|(T1] —0.21 dB
/-'j“vf\ 1.14228457 MHY]
1 Valiri 103.54 dBy
\ 2.40199699 GHZ|
™1
1vien \ 1
s s
|-p1 83.[54 aBy ? \.\
80
0
65 /*\
Center 2.402 GHz 300 kHz/ Span 3 MHz
Date: 11.MAR.2008 09:15:59
Marker 2 [T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl 84.27 dBYV VEBW 300 kHz
110 dBWV 2.44042585 GHz sSWT 5 ms Unit dBYV
11
Y2|(T1) 84.27 dBNY g
2.44042585 GHZ]
103 vi[1T1] 10418 dBYY
L_\'/\ 2.44099098 GHz|
1 1] rr1 -0.35 dB
\ 1.13627255 MHZ]
95 N1
90
5 £ L
D1 84.[18 dBY &
80
75
6 /\j \/\
center 2.441 GHz 300 kHz/ Span 3 MHz
Date: 11.MAR.2008 09:20:35
Delta 1 ([T1] RBW 100 kHz  RF Att 20 dB
Ref Lvl 0.04 dB VEBW 300 kHz
110 dBWV 1.13026052 MHz swT 5 ms Unit dBYV
11
Y2|(T1) 84.59 dENY g
2.47942585 GHZ]
105 Al 1T 0.04 dB
1.13026052 MHZ]
1 Valirn 104.61 dBV
\ 2.47999098 GH|
N1
1M

1vzEw /
SE=pT 16T w

300 kHz/

Page:
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Company:
Kind of Equipment:
Serial No.:

[Inquiry]

PIONEER CORPORATION

TP000068UC

4. Inauiry/20dB Bandwidth:1.100MHz

Report No.:

Flash Memory Multi-Media AVN Navigation Server System  Model No.:
Power:

UL Japan, Inc. Yamakita EMC lab.

11

1

N1

Date:
Temp./Humid.:
Engineer:
Test mode:
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.42 dB VBW 300 kHz
110 dBYV 1.10020040 MHz SWT 5 ms Unit dBNV
Y2l T 85,21 dBYY
2.44044389 GHz
105 al|[T1] —0.42 d8
1.10020040 MHZz|
Valiri 104.89 dBY
M 2.44099098 GHz]
1MAX
50
7|
300 kHz/ Span MH:

Center 2.441 GHz

25.MAR.2008 22:39:29

1MA

28GE0180-YK-01-A

AVIC-F900BT
DCI12V

shielded room

2008/3/25

deg.C./ 42

Tatsuya Arai
Transmitting

%
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Company:
Kind of Equipment:
Serial No.:

Hopping, DH5: 79ch
1.

PIONEER CORPORATION

TP000068UC

Report No.:
Flash Memory Multi-Media AVN Navigation Server System  Model No.:

Power:

28GE0180-YK-01-A
AVIC-F900BT
DC12V

Channel Utilization (Regulation: FCC 15.247(a)(1)(iii))

UL Japan, Inc. Yamakita EMC lab.
Date:

Temp./Humid.:

Engineer:

Test mode:

RBW 100 kHz RF Att 20 dB
Ref Lvl VBW 300 kHz
110 dBYV SWT 25 ms Unit dBYV
11
1
90|
T N1
1VIEW 1MA
70|
60|
40}
2
10l
start 2.39 GHz 10 MHz/ Stop 2.49 GHz
Date: 25.MAR.2008 21:21:48

RBW 100 kHz RF Att 0 dB
@Ref Lvl VBW 300 kHz
110 dBYV SWT 6.5 ms Unit dBYV
1
2 ]
. flr A aMidbanNAH
. \J‘\/vv
80) IN1
1VIEW 1MA
sopdin PETITY §Y TN POUNY I!J
1
Start 2.39 GHz 2.5 MHz/ Stop 2.415 GHz
Date: 25.MAR.2008 21:24:25
RBW 100 kHz RF Att 20 dB
@Ref Lvl VBW 300 kHz
110 dBYV SWT 6.5 ms Unit dBYV
1
[ 2 ]
ook A A A A IS s N ARAA N
80 IN1
1VIEW 1MA

Start 2.415 GHz

Date: 25.MAR.2008 21:27:07

2.5 MHz/ Stop 2.44 GHz

No.4 shielded room
2008/3/25

24 deg.C./ 42 %
Tatsuya Arai

Transmitting
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Company:
Kind of Equipment:
Serial No.:

PIONEER CORPORATION

Flash Memory Multi-Media AVN Navigation Server System

TP000068UC

Power:
RBW 100 kHz RF Att 20 dB
@Ref Lvl VBW 300 kHz
110 dBYV SWT 6.5 ms Unit dBYV
1
=
oA AanidAn A af A RAMRM S RHANA
80 IN1
1VIEW 1iMA
60
4
10
Start 2.44 GHz 2.5 MHz/ top 2.46 H.
Date: 25.MAR.2008 21:29:46
RBW 100 kHz RF Att 20 dB
®RCL vl VBW 300 kHz
110 dByV SWT 6.5 ms Unit dBYV
1
[ A ]
0y Ty UV v
80 IN1
wiEn oS
50
f \m Mt beons
30
20

Start 2.465 GHz

25.MAR.2008 21:35:58

2.5 MHz/

Stop 2.49 GHz

Report No.:
Model No.:

28GE0180-YK-01-A
AVIC-F900BT
DC12V
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Company:
Kind of Equipment:
Serial No.:

Inquiry: 32ch

PIONEER CORPORATION Report No.:
Flash Memory Multi-Media AVN Navigation Server System  Model No.:
TP000068UC Power:
. o
0 |
sopM Nt \‘A‘/‘ \Js-JM.

28GE0180-YK-01-A

AVIC-F900BT
DCI12V

Page: 17



Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT
Serial No.: TP000068UC Power: DC12vV

Dwell Time (Regulation: FCC 15.247(a)(1)(iii))
UL Japan, Inc. Yamakita EMC lab. ~ No.4  shielded room
Date: 2008/3/25
Temp./Humid.: 24 deg.C./ 42 %
Engineer: Tatsuya Arai
Test mode: Transmitting

Marlker 1 [TI1] RBW 100 I<H= RE Attt zZ0 am
Re £ Ta~r 1 1T 04 - 11 AN\ VEew =20 S
11 O AN\ a4 .87 9292760 = sw =3 = Ui & AN
1ac
gt L1 104 (11 aBsx
v “
“1 8797 60 =}
100 - =
scL.
o
= ESSE!
ERY B2 EEVTN
4
- IIIi 1
a |I 1 Jw
U wJ )\MM oA AN kALIU
=
1o
CTent e =2 . 441 GH = 500 moess S
Date 25 . MAR.zZ00S8 Z1:4a=2:01
Marlker 1 [TI1] RBW 100 I<H= RE Attt zZ0 am
Re £ Ta~r 1 1To0o4a .1 & AN\ VEew =20 S
11 O AN\ a4 . 649299 = sw =3 = Ui & AN\
1ac
gt L1 104 (1 a aBx
v =
” al sag=9olo =
100 Fer 4 oc - N
" sox
o ||
= ESSE!
1fprEw EEVTN
4
) ii I
a N ||
w ~_J“ L~ n.L A. Moo A
=
10
Cent e =2 . 4a4a:1 G H = 500 moe= S
Date : 25 . MAR.zZ008 Z1:4az2:57
Ma ¥ ke v a LT 1] REBW 1T 0o < H o= RE At =20 <A
Re T.~~ 1 1T o004 .14 dABENNS vEewW =0 I B =
110 aBNv a. 799599 = swT 5 = Uit R
110
gt L1 104 [14a =N
4 = |
|| | 4 . Jogsoo =
1 OO0 —+ = = i
m -
o c
[=Ne I TN
b~ = aAnan
7 c
<ol T | I

ol ] |
i o N PN (L1 P |16 NN N[0 1 A
o
Cerm t e 1 = . a4 1 S = 500 m= /

IDa t e = 25 _ MAR . 2008 =21 = 43z 54
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT

Serial No.: TP000068UC Power: DCI2V
Count 4
Ma 1 e 1 a LT 21 ] REBWwW 100 3= B = RE At =Ne] A
® Re £ T.~7 1 104 . 1 3 =R=0N Ve RV =avavy 30 J= B =
11O <A NN a4 .87 9760 = sSwr =1 = TIr b AN NS
1a
g [ e B | 1,047'17’7)’ <,1Li‘EI =
1o
sz
s —
R - ot
\ | | ii
o | U WVII{L PR Wi | V,JWHLM A PPN LY
1o
Cermn t e = . 441 CSHFL = 5 0 O ms=s 7
Da t e = =25 _ MAR . 2008 =21 =45 = 1 9
Count 5
Ma 1 e 1 a | s e i | REBWwW 1 00 J= B = RE At =20 A
> .. s Hoaas absw e o wmo
110 amswv 4. macess = P s = I AN
1a
- (= al= | 1(7')4:17:'; <'i1i'>l\7“
a4 .8 A6 Pp O
1o
sex
= -
H= figing
.
[ ii 111! [l ii [ T \
. I
1o
Cerm t e =2 . 4a4a 1 GH = 5 0 0 mss S
IDa tt e = =25 _ MAR . 2008 =21 = 46 = 1. O
Duty cycle(Hopping DH1)
Tekk L. @ Stop b Pos: 1.980ms CURSOR
+
Type
Source
CH1

F 500 U5

Average times of rising in 5 sec. of sweep = (18+25+23 +19 +25)/5=22.0
Average times of rising in 1 sec. =22.0/5s =44

Average times of rising in 0.4x = 0.4 * 79ch * 4.4 =139.04

Dwell time = 139.04 * 0.400 = 55.62 [ms]

Limit : Dwell Time < 0.4[s]
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Company:

Kind of Equipment:

Serial No.:

Hopping (DH3):
Count 1

> . o

110 aBN~

PIONEER CORPORATION

TP000068UC

Marlker 1 [ e al T |

1o04a.05
a4 .5092018

Flash Memory Multi-Media AVN Navigation Server System

Report No.:  28GE0180-YK-01-A
Model No.: AVIC-F900BT
Power: DC12V

scx.

Aransc

T
ER SN

Count 2

> . .

110 aBN~ a._.9=2980

Z2Z.44a1 GH=

25 . MAR.Z2008 Z1 :-a8: 399

Marlker 1 CTaj

1o04a.09

scx.

Aransc

T
ERYCN

MM

Center

Date :

Count 3

> . o

1z
110 aBN~ a4 .94a95900

Z2Z.44a1 GH=

25 ._ MAR.Z2008 21 :a90:2=23

Marlker 1 CTaj
104 .

scx.

horansc

T
ER SN

Page: 20



Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT

Ma r ke T LT1 1 RBWwW 1T 00 < FL = RE Attt =20 A
Re £ T~ 1 1T o044 - 13 AN VEBw =0 L
11O ABRNNS a4 . 178357 = sSw =3 = TIr it AN
1
AR CTag 1 104 |13 daBsN
v | = |
h.178357 =
10
scL.
s c T
A1ransc Iran
oo . T
A " Hﬂ
Mg N fAM L Lm At~ A
=
10
Cente =2 . 44471 GH = 5 0 0o ms
Date = 25 . _ MAR . 2008 =21 =51 = 37
Ma r ke T L—T1 1] RBWwW 1T 00 I B = RE At =0 =R=1
Re £ Tl 104.15 4ABNv VB W S0 eH=
110 aBN~ a.o93=sss80 = sSwT 5 = Unhe BN~
1
! T 1TOo4a |15 ARt
h 4 “
I a4 .939880 =
10 = = 1 =1
HI sox.
) Hl
= T
a >c Lran
-

1o

Center =2 .441 @ GH= 500 ms ./

Date : 25 _ MAR.Z2008 Z1 ::5=2:18

Duty cycle(Hopping DH3)

Tek e @ Stop M Pos: 1.580ms CURSOR
+
Type

Source
CHA1

F 500 U5

Average times of rising in 5 sec. of sweep=(19+18+17+17+13)/5=16.8
Average times of rising in 1 sec. = 16.8 / 5s = 3.36

Average times of rising in 0.4x = 0.4 * 79ch * 3.36 = 106.18

Dwell time =106.18 * 1.64 = 174.14 [ms]

Limit : Dwell Time < 0.4[s]
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT
Serial No.: TP000068UC Power: DC12vV

Hopping (DHS):
Count 1

Ma r e a I S | REBEWwW 100 J= Bl = RE At =0 =R=1
Rer Tl 1Toa.17 aBssv vEw 20 er=
110 aBsv a4 .s192038 = Sver 5 = e AasN
11
=] CT1 1T o4a 7 AN
4 .
a - |s O 3 83 =
1o . s
s
s
8 ES Sk N
1ransc Iran
S
s
a
b A il I AMNA AR AAN AL A WG N L\Lu it
1o
Cermn t e = . 4a44a 1 G = 5 0 0O mss S
IDate = =25 MAR . 2008 =21 = 53 = 53
Ma r e a I S i | REBEWwW 100 J= Bl = RE At =0 =R=1
Rer Tl 1o0a.z26 aBssv B 20 er=
11 0O ABNNS =2 . 234469 = swr 5 = TIrm b ABE NN
11
1 ! CT1 104 [26 dRNY
L 4 .
=2 . 2349469 =
10 + 4
scx.
s
8 ES Sk N
1ransc Iran
S
s
a H
WS i A LAlp H WY W R "N PN A~ At ANAI A~ Mt A At I A A Al
1o
Cermn t e = . 4a44a 1 G L= 5 0 0O mss S
IDate = 25 _MAR . 2008 =21 =55 - 45
Ma r e a I S W | REBEwW 100 J= Bl = RE At =0 =R=1
Rer Tl 1o0a.2z26 aB=ssv B =20 k=
110 aBsv 4. s30675 = Svwer 5 = e AN
11
> [ T 1oa Jze ams
b d .
a . 83 s 7 9 =
1o . s
scx.
s
8 ESSE N
1ransc Iran
S

Center =2 .441 @ GH= 500 ms ./
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT

Serial No.: TP000068UC Power: DCI2V
Count 4
® Ma 1 e 1 a LT 21 ] REBWwW 100 3= B = RE At =Ne] A
Re £ T.~r 1 104 . =4 =R=0N Ve RV =avavy 30 J= B =
11O <A NN a4 . =200 84377 = sSwr =1 = TIr b AN NS
14
g [ e B | ‘}1 7047.2”4 AaEN =
X caida=v =
1o
sox
s S
P iy
a | 1
Ao P NN it st oo AL AL Lt
1o
Cermn t e = . 441 CSHFL = 5 00 ms=s 7
Da t e = =25 _ MAR . 2008 =21 = 57 =z 1 &
Count 5
® Ma 1 e 1 a s e i | REBWwW 1 00 J= B = RE At =20 A
Rer e Hoa.27 aBm<wv B 20 em=
110 aDsw 4. sesss0 o Sver s = S amu~
tt gl LT 1 1T 04a |=7 <tAFS‘¥V “
a4 -8 9780 =
1o
scx
s S
P Tran
,
iil |
. N .
WMJM& A A J L LA L W
1o
Cerm t e =2 . 4a4a 1 GH = 5 0 0 M= S
IDa tt e = =25 _ MAR . 2008 =21 = 59 06
Duty cycle(Hopping DHS)
Tek e & Stop b Pos; 1.980ms CURSOR
+
Type
Source
CH1
1 S00,us

Average times of rising in 5 sec. of sweep=(7+10+14+10+15)/5=11.2
Average times of rising in 1 sec. = 11.2 /5s =2.24

Average times of rising in 0.4x = 0.4 * 79ch * 2.24 =70.78

Dwell time =70.78 * 2.90 = 205.26 [ms]

Limit : Dwell Time < 0.4[s]
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT
Serial No.: TP000068UC Power: DC12vV

Inquiry:
Count 1

Ma r e T I S W | REBEWwW 100 J= Bl = RE At =0 =R=1
Ref Tl 104a.a8 a=Bswv vEwW 20 Jeri=
110 asBssv aoz.o85972 ms= Swr 500 m= Gt AmN
1
=] CT1 1TOo4a |jas aBsxsY
v || =
b=l basA=]| ha
Lo A .
sox.
s
=1 T
1 fanfae Lran
.
s
a
L !\d‘ Ay W, e Y N 2
1o
Cermn t e = . 4a44a 1 G = 5 0 mss S
IDate = =25 MAR . 2008 =22 52 : 1 6
Ma r e T I S W | REBEWwW 100 J= Bl = RE At =0 =R=1
Ref Tl 104a.a3 a=Bswv vEwW 20 Jeri=
110 asBsswv 108 .997996 ms= Swr 500 m= Gt AmN
1
=] CT1 1TOo4a [4a3 dENy =
alod |opAoled |jmit
Lo B .
scx.
s
=1 T
1 rafn o Lran
.
s
a |
WA Yl N Ll AR AL A W L W W
1o
Cermn t e = . 4a44a 1 G L= =Y mss S
IDate = =25 MAR . 2008 2253 =21
Ma r e T I S N | REBEwW 100 J= Bl = RE At =0 =R=1
Ref Tl 104a.a3 a=Bsswv vEwW 20 Jeri=
110 asBssv Maos5.o91984a ms Swr 500 m= Gt Ams
1
! rTa1] 104 |43 aBsNY
hd L >
ols | Jopldah |r=
Lo B N
sox.
s
=1 T
b ke Lran
.
s
a 1 L
IV Wl L Wl | NN ApJ. ol LY A b
1o
Cern t e = . 4a44a 1 G L= 5 0 mess S
IDate = 25 _MAR . 2008 zZ2=254 = =23
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT

Ma r e a I S N | REBEWwW 100 J= Bl = RE At =0 =R=1
Res T 104a.395 aBsswv vBwW 50 ieri=
11 0O ABNN 500 . 000000 P =1 swr 500 s TIr b ABE NN
12
=] T 1TOo4a |29 aBN-J
C ] G .
=) o} -loPPgo p g oy =f
10
scx.
>
8 ES Sk N
»a Aren
S
a 1
Al n Ak A AL AL LAl ulj
1
et e = a4 4 1 G = 5 0 mss S
IDate = 25 _MAR . 2008 =22 155 @ 32
Meaa = e 1 a | s N | REBWwW 100 < Bl = RE Attt =20 <A
Re £ T~ 1 1T 04 . a= AN NS VEwW =20 = B o=
11 o AN 490 .91 964 aat—1 sSwr 5 0 0O o= WU b ABEN\S
110
g 1 104 . jaz aBdV
t ! 3| =
apd _ lodaofa
100 —te 5
sex
8 T
f - Tran
-

Duty cycle(Inquiry)
Tels A @ Stop b Pos: 182.0,0s CURSOR

Type

Source
CHA1

F 0,005

Average times of rising in 0.5 sec. of sweep = (50 + 50 + 50 + 50 + 50) / 5=50.0
Average times of rising in 1 sec. =50.0 / 0.5s = 100.0

Average times of rising in 0.4x = 0.4 * 32ch * 100.0 = 1280.0

Dwell time = 1280.0 * 0.098 = 125.4 [ms]

Limit : Dwell Time < 0.4[s]
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT
Serial No.: TP000068UC Power: DC12v

Maximum Peak Conducted Output Power (Regulation: FCC 15.247(b)(1))

UL Japan, Inc Yamakita EMC lab.
No.4 Shielded Room

DATE :2008.3.25
TEMP./HUMID : 24deg.C/42%
TEST MODE : Transmitting

ENGINEER  : Tatsuya Arai

DHS5
CH FREQ P/M Cable Loss Results Limit MARGIN
Reading (125mW)

[GHz] [dBm] [dB] [dBm] [dBm] [dB]

Low 2402.00 -2.27 1.53 -0.74 20.96 21.70

Mid 2441.00 -1.89 1.53 -0.36 20.96 21.32

High 2480.00 -1.55 1.53 -0.02 20.96 20.98

Inquiry - -1.38 1.53 0.15 20.96 20.81

Limit: 125mW=20.96dBm
P/M: Power Meter
CABLE LOSS:Customer's cable + KCC-D7
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Company:
Kind of Equipment:
Serial No.:

PIONEER CORPORATION

Flash Memory Multi-Media AVN Navigation Server System  Model No.:

TP000068UC

28GE0180-YK-01-A
AVIC-F900BT
DC12V

Report No.:

Power:

Out of Band Emission (Antenna Terminal Conducted) (Regulation: FCC 15.247(d))

[Transmitting DHS]
Ch:2402MHz
1.

UL Japan, Inc. Yamakita EMC lab.

Date:

Temp./Humid.:

Engineer:

No.4 shielded room
2008/3/11
24 deg.C./

Tatsuya Arai

35 %

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 103.37 dBWV VBW 300 kHz
110 dByYV 2.40204008 GHz SWT 10 ms Unit dBNV
11
Vifrr1 10337 4By g
2.40204008 GHZ
N Z[TT1] 38,80 aBy
2.39000000 GH]
V3l 43.47 dBY
{ \ 2.40000000 GHZ]
D1 83.37 dBY
80) ™1
1VIER 1Ma
A A Achitabh nhj}( \'\A A
A0k e haa' s R
20|
1
Center 2.402 GHz 4 MHz/ Span 40 MHz
Date: 11.MAR.2008 09:38:30
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 43.15 dBYV VBW 300 kHz
110 dBYV 259.37875752 MHz SWT 245 ms Unit dBNV
11
Vil (T 43.15 dByY g
259.37875752 Mid]
100 V2 1T1] 40 /27 dBWN
206.89378758 MHz|
™1
1VIEW 1Ma
70
50)
1
2
40
,IIMD\LJ\-AN.'M\L' A A VA LA DN MRS
20|
1
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 11.MAR.2008 09:43:25
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 102.86 dBYV VBW 300 kHz
110 dBNYV 2.40280561 GHz SWT 500 ms Unit dBNV
11
YijT1) 102,86 dBv gy
2.40280561 GHz|
100)
N1
1VIEW 1M

1

start 1 GHz

Date:

200 MHz/

11.MAR.2008 09:45:35
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT
Serial No.: TP000068UC Power: DC12vV

[Transmitting DHS]
Ch:2402MHz
4.

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
® Ref Lwvl 49.88 dBNV VBW 300 kHz
110 dBYV 4.79559118 GHz SWT 1.75 s Unit dBNV
11
Vifrr 49.88 dBY =

4.79559118 GHZ]

90|

80} IN1
1VIEW 1A

60|

10
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 11.MAR.2008 09:46:40
5.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 43.34 daBYV VBW 300 kHz
110 dByYV 12.35671343 GHz SWT 2 s Unit dBNV
11
Vifrr1 43.34 dBW\
12.35671343 GHz
100)
80) ™1
1VIER 1Ma
50|
|
sobap m . P MR | sl ey
e VIR I RKORAY
30|
20|
1
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 11.MAR.2008 09:47:43
6.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 45.99 dBYV VBW 300 kHz
110 dBYV 21.70340681 GHz SWT 2 s Unit dBNV
11
Vil (T 4599 dENY g
21.70340681 GHgl
100)
N1
1VIEW 1Ma

start 18 GHz 800 MHz/ Stop 26 GHz

Date: 11.MAR.2008 09:49:00
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:  AVIC-F900BT
Serial No.: TP000068UC Power: DC12vV

[Transmitting DHS]
Ch:2441MHz
1.

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
® Ref Lwvl 104.12 dBNV VBW 300 kHz
110 dBYV 2.44104008 GHz SWT 10 ms Unit dBNV
11
Vil 104.12 dBy =

2.44104008 GHZ]

|-D1 8412 aBy

80} IN1
1VIEW 1A

50)
40 ook 7 J‘/ \\u‘.mm..,‘ X
Cal) AT
30)
10
Center 2.441 GHz 4 MHz/ Span 40 MHz
Date: 11.MAR.2008 10:17:16
2.
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 43.62 dBYV VBW 300 kHz
110 dByV 259.37875752 MHz SWT 245 ms Unit asyv
11
Vifrr1 43./62 dBW\
259.37875752 MHz|
100 Vol rT1] 4100 dBy
206.89378758 MHZ]
80) ™1
1VIER 1Ma
50|
1
di|
) eiafJ A fvsaninding g Sl Toin A
30|
20|
1
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 11.MAR.2008 10:18:24
3.
Marker 2 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 43.83 dBYV VBW 300 kHz
110 dBYV 2.46292585 GHz SWT 500 ms Unit dBNV
11
V2| 1) 43.83 dBNY g
2.46292585 GHz|
100 Vi1l 10409 dBYY
2.44288577 GHZ
N1
1VIEW 1Ma

=

Start 1 GHz 200 MHzZ/ stop 3 GHz

Date: 11.MAR.2008 10:19:31
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Company:

Kind of Equipment:

Serial No.:

[Transmitting DHS]
Ch:2441MHz
4.

PIONEER CORPORATION
Flash Memory Multi-Media AVN Navigation Server System  Model No.:

Report No.:

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 50.10 dByYV VBW 300 kHz
110 dBYV 4.87975952 GHz SWT 1.75 s Unit dBNV
11
Vifrr 50.10 dBy =
4.87975952 GH]
1
90|
80| ™
1VIEW ima
50)
, . A A
ML A v hadhad
30)
10
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 11.MAR.2008 10:20:29
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 43.46 dBYV VBW 300 kHz
110 dByV 13.78356713 GHz sWr 2 s Unit asyv
11
Vifrr1 43./46 dBW\
13.78356713 GHz
100)
80) ™1
1VIER 1Ma
50|
1
e TV .Y ol L Ml ) g .
o v A¥ Rl TUV] W PL ) 7y bW
30|
20|
1
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 11.MAR.2008 10:21:29
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 44.49 dBNV VBW 300 kHz
110 dBYV 21.89579158 GHz SWT 2 s Unit dBNV
11
Vifrr 44.49 dBy =
21.89579158 GHyl
1
90|
80| ™
1VIEW ima
1
oLk D T L S e e D Y
el P Sl i) A
30)
10
Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 11.MAR.2008 10:22:25

28GE0180-YK-01-A
AVIC-F900BT
DC12V
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Company:

Kind of Equipment:

Serial No.:

[Transmitting DHS]
Ch:2480MHz
1.

PIONEER CORPORATION

Flash Memory Multi-Media AVN Navigation Server System

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 104.44 dBNV VBW 300 kHz
110 dBYV 2.48004008 GHz SWT 10 ms Unit dBNV
11
Vil 104.44 dBy
2.48004008 GHZ]
! Z[ 1717 7011 dByy
2.48350000 GHz|
90|
D1 84 .44 dBY
&0
1VIEW
50)
/I( \k 4
4 PR oA ' 4
A )
30)
10
Center 2.48 GHz 4 MHz/ Span 40 MHz
Date: 11.MAR.2008 09:54:06
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44.39 dBYV VBW 300 kHz
110 dByYV 260.52104208 MHz SWT 250 ms Unit dBNV
11
Vifrr1 4439 dBW\
260.52104208 MHz|
100 Vol rT1] 4106 dBy
208.41683367 MHZ]
80|
1VIER
50|
1
|
! I
pa LA m\’j‘ IR WWMM
| s Atk
30|
20|
1

Report No.:
Model No.:
Power:

N1
1A

a
mMa

Start 0 Hz 100 MHz/ Stop 1 GHz
Date: 11.MAR.2008 09:55:07
Marker 2 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44 .42 dBYV VBW 300 kHz
110 dBYV 2.50300601 GHz SWT 500 ms Unit dBNV
11
V2| (T1) 4442 dBNY g
2.50300601 GHz]
100 Vil 103.65 dBYY
2.48296593 GHZ
N1
1VIEW 1Ma
70
50)
2
<O AR s A I A VA Al s d i
20|
1

start 1 GHz

Date: 11.MAR.2008

200 MHz/

09:58:05

Stop 3 GHz

28GE0180-YK-01-A
AVIC-F900BT
DC12V
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Company:

Kind of Equipment:

Serial No.:

[Transmitting DHS]
Ch:2480MHz
4.

PIONEER CORPORATION
Flash Memory Multi-Media AVN Navigation Server System  Model No.:

Report No.:

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 51.00 dByYV VBW 300 kHz
110 dBYV 4.96392786 GHz SWT 1.75 s Unit dBNV
11
Vifrr 51.00 dBy =
4.96392786 GHZ]
1
90|
80| ™
1VIEW ima
50)
. . N I Py l 4 \ |
oA~ tr VRG]
30)
10
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 11.MAR.2008 09:59:21
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 43.20 dBYV VBW 300 kHz
110 dByYV 14.10420842 GHz SWT 2 s Unit dBNV
11
Vifrr1 43.20 dBW\
14.10420842 GHz
100)
80) ™1
1VIER 1Ma
50|
1
4 FREV Y R e Al A, XMIINJ,I.I " m
iaad s i Yo o o Wkt ey
30|
20|
1
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 11.MAR.2008 10:00:10
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44.31 dBYV VBW 300 kHz
110 dBYV 21.91182365 GHz SWT 2 s Unit dBNV
11
Vil (T 44.31 dBNY g
21.91182365 GHz|
100)
N1
1VIEW 1Ma

start 18 GHz

Date:

11.MAR.2008

10:00:53

800 MHz/

Stop 26 GHz

28GE0180-YK-01-A
AVIC-F900BT
DC12V
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Company:

Kind of Equipment:

Serial No.:

[Transmitting DHS]

Hopping
1.

PIONEER CORPORATION
Flash Memory Multi-Media AVN Navigation Server System

Marker 1 [T1] RBW 100 kHz  RF Att 20 aB
Ref Lvl 104.91 dBNV VBW 300 kHz
110 aBYV 2.45506814 GHz sWr 30 ms unit dByv
11
10491 dBy
1
i 20000000 i
90| 40./88 dBNY
2140000000 GHg]
D1 84.[91 agy
41.61 dBNY
&0 .
2[48350000 G
1vIER
50)
2 J g
P O
30)
10
Center 2.441 GHz 12 MHz/ Span 120 MHz
Date: 11.MAR.2008 11:25:41

Marker 2 [T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 40.23 dBNV VBW 300 kHz
110 dBYV 259.37875752 MHz SWT 245 ms Unit dBNV
11
V2|rr1 40.23 dBy
259.37875752 MHZ
! T[TT1] 7594 dByY
900.86172345 MHZz|
90|
D1 84.[91 dBY
&0
1VIEW
2
4 A 4
WWM- A Ay A b A A A s AN RN
30)
10
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 11.MAR.2008 13:21:52
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 104.82 dBNV VBW 300 kHz
110 dBYV 2.45490982 GHz SWT 500 ms Unit dBYV
11
Vailgn 104.82 dRYV

2.45490982 GHZ]

D1 84.91 dBNV

1VIEW

Start 1 GHz

Date: 11.MAR.2008

200 MHz/

13:33:38

Stop 3 GHz

Report No.:
Model No.:
Power:

N1
1A

N1
1A

N1
1MA

28GE0180-YK-01-A
AVIC-F900BT

DCI12V

Page:
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Company:

Kind of Equipment:

Serial No.:

[Transmitting DHS]

Hopping
4,

PIONEER CORPORATION
Flash Memory Multi-Media AVN Navigation Server System

Report No.:
Model No.:

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 49.00 dBNV VBW 300 kHz
110 dBYV 4.92184369 GHz SWT 1.75 s Unit dBNV
11
Vifrr 49./00 dBy =
4.92184369 GH]
1
90|
D1 84.[91 dBY
80| ™
1VIEW ima
50)
4 " nﬂ”‘““*kaMM Lvn WY FYN TP PR W L S
'S A TR TSR W Wi
30)
10
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 11.MAR.2008 13:44:27
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 43.07 dBNV VBW 300 kHz
110 dBYV 13.47895792 GHz SWT 2 s Unit dBNV
11
Vifrr 43./07 dBy
13.47895792 GHz|
1
90|
D1 84.[91 dBY
80| ™
1VIEW ima
1
50 Lad AP A A A MIWW« A LAl
S YA
30)
10
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 11.MAR.2008 13:45:02
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 44.48 dBNV VBW 300 kHz
110 dByYV 21.92785571 GHz SWT 2 s Unit dBNV
11
Vifrr 44.48 dBy
21.92785571 GHy
1
90|
D1 84.[91 dBY
80| ™
1VIEW ima

P N T )

..JLJ‘WNM Miansadieran SN, LRI SO VY

Start 18 GHz

Date: 11.MAR.2008

800 MHz/

13:45:34

Stop 26 GHz

28GE0180-YK-01-A
AVIC-F900BT
DC12V
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Company:

Kind of Equipment:

Serial No.:

[Transmitting]

Inquiry
1.

PIONEER CORPORATION

Flash Memory Multi-Media AVN Navigation Server System  Model No.:

TP000068UC

UL Japan, Inc. Yamakita EMC lab.

Date:
Temp./Humid.:
Engineer:

Test mode:

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 105.30 dBNV VBW 300 kHz
110 dBYV 2.45891583 GHz sWT 30 ms Unit dBYV
11
$v1| 1) 105.30 dBNY
2]. 45891583 GHz|
B ] 70725 aBy
4]- 39000000 GHz|
90| 40.94 dBY
| 51 853 asy |l 40000000 GHz]
39.86 dBY
[Tr1 48350000 GHZ]
1VIEW
70)
60)
sophaa
2
10
Center 2.441 GHz 12 MHz/ Span 120 MHz
Date: 25.MAR.2008 23:33:45
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 44.39 dBYV VBW 300 kHz
110 dByV 259.37875752 MHz SWT 245 ms Unit asyv
11
Vifrr1 4439 dBW\
259.37875752 MHz|
100)
D1 85.3 dBYV-
80|
1VIER
50|
4
e~ PRV R P RPN RV PRI NIRRT YW BOVY Sogee o
30|
20|
1
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 25.MAR.2008 23:34:38
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 105.16 dBNV VBW 300 kHz
110 dByYV 2.47094188 GHz SWT 500 ms Unit dBNV
11
Viligl 105.16 dBY
2.47094188 GH]
1
90|
[-D1 85.3 dBY
80|
1VIEW
40l A A " AN Lt VI T il L Andad ),
30)
10
Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 25.MAR.2008

23:37:35

28GE0180-YK-01-A
AVIC-F900BT
DC12V

Report No.:

Power:

No4  shielded room
2008/3/25

24 deg.C./
Tatsuya Arai
Transmitting

42 %

N1
1MA

a
mMa

N1
1A
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Company:
Kind of Equipment:
Serial No.:

[Transmitting]

Inquiry
4.

PIONEER CORPORATION
Flash Memory Multi-Media AVN Navigation Server System
TP000068UC

Report No.:
Model No.:

Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 47.08 dBNV VBW 300 kHz
110 dBYV 6.81563126 GHz SWT 1.75 s Unit dBNV
11
Vifrr 47./08 dBy =
6.81563126 GHz|
1
90|
[-D1 85.3 dBY
80| ™
1VIEW ima
50)
P P P ey MMW%MMhL Aot
30)
10
Start 3 GHz 700 MHz/ Stop 10 GHz
Date: 25.MAR.2008 23:38:34
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 43.54 dBNV VBW 300 kHz
110 dBYV 14.64929860 GHz SWT 2 s Unit dBNV
11
Vifrr 43./54 dBy =
14.64929860 GHz]
1
90|
[-D1 85.3 dBY
80| IN1
1VIEW ima
1
P T e TP WaReu Y PR SR oA
AT TR || T g o
30)
10
Start 10 GHz 800 MHz/ Stop 18 GHz
Date: 25.MAR.2008 23:39:11
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
Ref Lwvl 44 .37 dBNV VBW 300 kHz
110 dByYV 22.02404810 GHz SWT 2 s Unit dBNV
11
Vifrr 44./37 dBy =
22.02404810 GHzl
1
90|
[-D1 85.3 dBY
80| ™
1VIEW ima
ol o mwt‘wﬂhmmmﬂh A
g Mt
30)
10

Start 18 GHz

800 MHz/

Date: 25.MAR.2008 23:39:50

Stop 26 GHz

28GE0180-YK-01-A
AVIC-F900BT

DCI12V

Page:
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. - AVIC-F900BT
Serial No. : TP0O00036UC
Power - DG12V
Mode : Transmitting 2402MHz
Remarks - DH5
Date : 2/25/2008
Test Distance 3m
Temperature © 22 °C Engineer : Akira Sato
Humidity 34 %
Regulation : FGC Part15C §15.209
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]
1. 200.03 BB 35.4 39.0 16.8 27.9 3.0 5.8 331 36.7 43.5 10.4 6.8
2. 480.03 BB 38.4 33.6 18.3 28.9 5.5 5.9 39.2 34.4 46.0 6.8 11.6
CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz
B CABLE:KCC-30/31/32/34 MPREAMP : KAF—05 (8447D) MEM| RECEIVER:KTR-04 (ESVS10)
Page:
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. - AVIC-F900BT

Serial No. : TP0O00036UC

Power - DG12V

Mode © Transmitting 2402MHz

Remarks . DH5_RBW: 1MHz/VBW: 1MHz (Peak)

Date : 2/25/2008

Test Distance 3m

Temperature © 22 °C Engineer : Akira Sato

Humidity 34 %

Regulation : FCC Part15C §15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 1200.08 BB 48.7 51.8 23.9 38.1 4.6 0.0 39.1 42.2 74.0 34.9 31.8
2. 2390.00 BB 43.8 43.9 28.5 37.5 5.0 0.0 39.8 39.9 74.0 34.2 34.1
3. 4804.00 BB 42.3 42.3 32.9 37.8 5.7 0.0 43.1 43.1 74.0 30.9 30.9
4. 7206.00 BB 42.6 43.8 36.5 37.2 7.6 0.0 49.5 50.7 74.0 24.5 23.3
5. 9608.00 BB 45.6 45.0 37.7 37.4 7.7 0.0 53.6 53.0 74.0 20.4 21.0
6. 12010.00 BB 45.1 44.3 40.0 36.5 8.9 0.0 57.5 56.7 T74.0 16.5 17.3

CALCULATION:

READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

BANTENNA:KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-02 (8449B) B SPECTRUMANALYZER : KSA-04 (R3271A)

Page:
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.l ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. : AVIG-F900BT

Serial No. : TP0O00036UC

Power - DG12V

Mode © Transmitting 2402MHz

Remarks  DH5_RBW: 1MHz/VBW:300Hz (Average)

Date : 2/25/2008

Test Distance 3m

Temperature © 22 °C Engineer : Akira Sato

Humidity 34 %

Regulation © FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 1200.08 BB 38.1 42.7 23.9 38.1 4.6 0.0 28.5 33.1 54.0 255 20.9
2. 2390.00 BB 33.0 33.3 28.5 37.5 5.0 0.0 29.0 29.3 54.0 25.0 24.7
3. 4804.00 BB 31.1 31.7 32.9 37.8 5.7 0.0 31.9 32.5 54.0 22.1 21.5
4. 7206.00 BB 31.6 31.5 36.5 37.2 7.6 0.0 38.5 384 54.0 155 15.6
5. 9608.00 BB 34.8 34.8 37.7 37.4 7.7 0.0 42.8 42.8 54.0 11.2 11.2
6. 12010.00 BB 34.2 33.8 40.0 36.5 8.9 0.0 46.6 46.2 54.0 7.4 7.8

CALCULATION:

READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

BANTENNA:KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE :KCC-D3/D7 MPREAMP : KAF-02 (8449B) B SPECTRUMANALYZER : KSA-04 (R3271A)
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. : AVIG-F900BT

Serial No. : TP0O00036UC

Power - DG12V

Mode : Transmitting 2441MHz

Remarks - DH5

Date : 2/25/2008

Test Distance 3m

Temperature © 22 °C Engineer : Akira Sato

Humidity 34 %

Regulation : FCC Part15C § 15.209

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]

1. 200.00 BB 35.3 39.5 16.8 27.9 3.0 5.8 33.0 37.2 43.5 10.5 6.3
2. 480.03 BB 38.4 33.6 18.3 28.9 5.5 5.9 39.2 34.4 46.0 6.8 11.6

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

B ANTENNA :KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz
M CABLE :KCC-30/31/32/34 MPREAMP : KAF-05 (8447D) mEM| RECEIVER:KTR-04 (ESVS10)
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. - AVIC-F900BT

Serial No. : TP0O00036UC

Power - DG12V

Mode : Transmitting 2441MHz

Remarks . DH5_RBW: 1MHz/VBW: 1MHz (Peak)

Date : 2/25/2008

Test Distance 3m

Temperature © 22 °C Engineer : Akira Sato

Humidity 34 %

Regulation : FCC Part15C §15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBuV] [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBuV/m] [dB]

1. 1199.88 BB 48.9 51.3 23.9 38.1 4.5 0.0 39.2 41.6 74.0 34.8 32.4
2. 2400.06 BB 49.0 48.6 28.5 37.5 5.0 0.0 45.0 44.6 74.0 29.0 29.4
3. 4882.00 BB 40.7 43.1 33.1 37.7 5.8 0.0 41.9 44.3 74.0 32.1 29.7
4. 7323.00 BB 41.4 44.9 36.7 37.6 7.7 0.0 48.2 51.7 74.0 25.8 22.3
5. 9764.00 BB 47.7 45.3 37.7 37.1 7.7 0.0 56.0 53.6 74.0 18.0 20.4
6. 12205.00 BB 44.9 44.7 40.2 36.4 9.0 0.0 57.7 57.5 74.0 16.3 16.5

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

B ANTENNA : KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18—-26GHz

B CABLE :KCC-D3/D7 MPREAMP : KAF—02 (8449B) B SPECTRUMANALYZER : KSA-04 (R3271A)

Page:
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. : AVIG-F900BT

Serial No. : TP0O00036UC

Power - DG12V

Mode : Transmitting 2441MHz

Remarks  DH5_RBW: 1MHz/VBW:300Hz (Average)

Date : 2/25/2008

Test Distance 3m

Temperature © 22 °C Engineer : Akira Sato

Humidity 34 %

Regulation © FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBuV] [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]

1. 1199.88 BB 38.0 43.0 23.9 38.1 4.5 0.0 28.3 33.3 54.0 257 20.7
2. 2400.06 BB 41.9 42.0 28.5 37.5 5.0 0.0 37.9 380 54.0 16.1 16.0
3. 4882.00 BB 30.7 30.7 33.1 37.7 5.8 0.0 31.9 31.9 54.0 22.1 22.1
4. 7323.00 BB 31.4 31.6 36.7 37.6 7.7 0.0 38.2 384 54.0 15.8 15.6
5. 9764.00 BB 35.3 35.2 37.7 37.1 7.7 0.0 43.6 43.5 54.0 10.4 10.5
6. 12205.00 BB 34.1 34.0 40.2 36.4 9.0 0.0 46.9 46.8 54.0 7.1 7.2

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

MANTENNA : KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz

B CABLE :KCC-D3/D7 MPREAMP : KAF—02 (8449B) B SPECTRUMANALYZER : KSA-04 (R3271A)
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. : AVIG-F900BT
Serial No. : TP0O00036UC
Power - DG12V
Mode : Transmitting 2480MHz
Remarks - DH5
Date : 2/25/2008
Test Distance 3m
Temperature © 22 °C Engineer : Akira Sato
Humidity 34 %
Regulation : FCC Part15C § 15.209
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dB & V/m] [dBpu V/m] [dB]
1. 200.02 BB 35.0 39.6 16.8 27.9 3.0 5.8 32.7 37.3 43.5 10.8 6.2
2. 480.04 BB 35.5 33.6 18.3 28.9 5.5 5.9 36.3 34.4 46.0 9.7 11.6

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

B ANTENNA :KBA-03 (BBA9106) 30-299. 99MHz /KLA-03 (USLP9143) 300-1000MHz
M CABLE :KCC-30/31/32/34 MPREAMP : KAF-05 (8447D) mEM| RECEIVER:KTR-04 (ESVS10)

Page:
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. - AVIC-F900BT

Serial No. : TP0O00036UC

Power - DG12V

Mode : Transmitting 2480MHz

Remarks . DH5_RBW: 1MHz/VBW: 1MHz (Peak)

Date : 2/25/2008

Test Distance 3m

Temperature © 22 °C Engineer : Akira Sato

Humidity 34 %

Regulation : FCC Part15C §15.209 (a) (PK) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBuV] [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBuV/m] [dB]

1. 1200.31 BB 48.9 51.4 23.9 38.1 4.6 0.0 39.3 41.8 74.0 34.7 32.2
2. 2400.00 BB 48.7 49.1 28.5 37.5 5.0 0.0 44.7 45.1 74.0 29.3 28.9
3. 2483.50 BB 45.0 45.2 28.3 37.6 5.1 0.0 40.8 41.0 74.0 33.2 33.0
4. 4960.00 BB 43.0 43.0 33.4 37.6 5.8 0.0 44.6 44.6 74.0 29.4 29.4
5. 7440.00 BB 41.0 44.0 36.8 38.0 7.9 0.0 47.7 50.7 74.0 26.3 23.3
6. 9920.00 BB 46.9 46.7 37.7 36.7 7.7 0.0 55.6 55.4 74.0 18.4 18.6
7. 12400.00 BB 44.9 44.0 40.3 36.3 9.1 0.0 58.0 57.1 74.0 16.0 16.9

CALCULATION: READING + ANT. FACTOR + GCABLE LOSS - AMP. GAIN + ATTEN.

M ANTENNA : KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz

B CABLE :KCC-D3/D7 MPREAMP : KAF—02 (8449B) B SPECTRUMANALYZER : KSA-04 (R3271A)
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Applicant
Kind of Equipment

DATA OF RADIATION TEST

UL Japan, Inc.
YAMAKITA No.1 ANECHOIC CHAMBER
Report No.: 28GE0180-YK-01-A

: PIONEER GORPORATION
: Flash Memory Multi-Media AVN Navigation Server System

Model No. : AVIG-F900BT

Serial No. : TP0O00036UC

Power - DG12V

Mode : Transmitting 2480MHz

Remarks  DH5_RBW: 1MHz/VBW:300Hz (Average)

Date : 2/25/2008

Test Distance 3m

Temperature © 22 °C Engineer : Akira Sato

Humidity 34 %

Regulation © FCC Part15C §15.209(a) 1-18GHz:3m/18-40GHz: 1m

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE  HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
[MHz] [(dBuV] [dB/m] [dB] [dB]  [dB] [dBu V/m] [dBu V/m] [dB]

1. 1200.31 BB 37.8 42.6 23.9 38.1 4.6 0.0 28.2 33.0 54.0 258 21.0
2. 2400.00 BB 41.7 41.1 28.5 37.5 5.0 0.0 37.7 37.1 54.0 16.3 16.9
3. 2483.50 BB 40.2 42.9 28.3 37.6 5.1 0.0 36.0 387 54.0 18.0 15.3
4. 4960.00 BB 31.4 30.5 33.4 37.6 5.8 0.0 330 32.1 54.0 21.0 21.9
5. 7440.00 BB 29.2 31.7 36.8 38.0 7.9 0.0 35.9 384 54.0 18.1 15.6
6. 9920.00 BB 35.9 35.8 37.7 36.7 7.7 0.0 44.6 44.5 54.0 9.4 9.5
7. 12400.00 BB 33.7 34.0 40.3 36.3 9.1 0.0 46.8 47.1 54.0 7.2 6.9

CALCULATION: READING + ANT. FACTOR + GCABLE LOSS - AMP. GAIN + ATTEN.

M ANTENNA : KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz

B CABLE :KCC-D3/D7 MPREAMP : KAF—02 (8449B) B SPECTRUMANALYZER : KSA-04 (R3271A)
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Company: PIONEER CORPORATION Report No.:  28GE0180-YK-01-A
Kind of Equipment: Flash Memory Multi-Media AVN Navigation Server System  Model No.: AVIC-F900BT

Serial No.: TP000068UC Power: DC12v
Duty Cycle
UL Japan, Inc. Yamakita EMC lab. ~ No.4  shielded room
Date: 2008/3/25
Temp./Humid.: 24 deg.C./ 42 %
Engineer: Tatsuya Arai
Test mode: Transmitting

Fundamental (band edge) and Harmonics

Telc . @ Stop M Pas: 1.950ms CURSOR
-

Tvpe

Source
CH1

M S00,us

Duty Cycle: 3.76ms
AV Detector VBW: 1000 ms/ 3760ms =266.0Hz — 300Hz

* All the measured noise was pulse emission.
* Duty cycle was within 100msec.
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Company: PIONEER CORPORATION
Kind of Equipment:

Serial No.: TP000068UC

Flash Memory Multi-Media AVN Navigation Server System  Model No.:

Report No.:
AVIC-F900BT

Power: DCI12V

Occupied Bandwidth (99%) (Regulation: RSS-Gen 4.6.1)

UL Japan, Inc. Yamakita EMC lab.

Date:

Temp./Humid.:

Engineer:

Test mode:
[Hopping off, DH5]
1. ch:2402MHz/Occupied Bandwidth:980.0kHz
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
®r<u Lvl 103.51 BNV VBW 300 kHz
110 dByYV 2.40199098 GHz SWT 5 ms Unit dBYV
" i Yi|ir1) 103.51 dBNV
2.40199098 GHZ
100 oF 573.94789579 ki
VTl o(T1) 87.29 dBY
1 + 2.40150401 GH:
/ TP (T1) 86.96 dBY
2.40247796 GHz]
1max

\

-

N

Center 2.402 GHz 300 kHz/ Span 3 MHz
Date: 11.MAR.2008 09:31:46
. .
2. ch:2441MHz/Occupied Bandwidth:973.9kHz
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
@Rsf Lyl 104.20 dBYV VBW 300 kHz
110 dBYV 2.44099699 GHz SWT 5 ms Unit dBNV
11
Vil (T 104.20 dBY
2.44099699 GHZz
100 OF! 973.94789579 kHz|
Vrl (T 87./93 dRyY
’T‘\/ T 2.44050401 GHz|
/ \"Y [T1] 87.69 dByY
i 2.44147796 Gz
79
4
2
1
Center 2.441 GHz 300 kHz/ Span 3 MHz
Date: 11.MAR.2008 09:30:31
3. ch:2480MHz/Occupied Bandwidth:973.9kHz
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
@Rsf Lyl 104.60 dBYV VBW 300 kHz
110 dBYV 2.47999699 GHz SWT 5 ms Unit dBNV
11
Vil (T 104.60 dBY
2.47999699 GHz
100 (93 967.93587174 KHZ
Vrl (T 88.29 ARWY
T1, T2 2.47950401 GHz|
T [T1] 88.03 dBYV

f/

.48047194 GHZ]

M,

300 kHz/

3 MHz

No4
2008/3/11
24 deg.C./
Tatsuya Arai
Transmitting

shielded room

35 %

a
mMa

N1
imMA

N1
mMA
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Company: PIONEER CORPORATION

Kind of Equipment: ~ Flash Memory Multi-Media AVN Navigation Server System  Model No.:

Serial No.: TP000068UC

Report No.:  28GE0180-YK-01-A

Power: DCI12V

UL Japan, Inc. Yamakita EMC lab. ~ No.4  shielded room

Date:
Temp./Humid.:
Engineer:
Test mode:
4. Hopping, DH5/Occupied Bandwidth:78.2MHz
Marker 1 ([T1] RBW 100 kHz RF Att 20 dB
@Ref Lvl 105.16 dBYV VBW 300 kHz
110 dBYV 2.46214429 GHz SWT 25 ms Unit dBNV
" T1 v 1] 105726 dByy
N P63 wAg
53 dBY
M K0S GHz|
VT [T1] 104.79 dBY
2.48018p36 GHz|
1VIEW
"
2o MAA
2
.
Start 2.39 GHz 10 MHz/ Stop 2.49 GHz
Date: 25.MAR.2008 22:12:05

2008/3/25

24 deg.C./ 42
Tatsuya Arai
Transmitting

N1
1MA

AVIC-F900BT

%
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Test Report No :28GE0180-YK-01-A
]
APPENDIX 3

Test Instruments

EMI test equipment

Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
YA-RE Radiated UL Japan RE(Ver.1.5) RE _
emission(software)
KAEC-01 Anechoic Chamber JSE Semi 3m RE 2007/08/26 * 12
KAF-05 Pre Amplifier Agilent 8447D RE 2007/04/13 * 12
KAT6-01 Attenuator INMET 18N-6dB RE 2008/03/17 * 12
KBA-03 Biconical Antenna Schwarzbeck BBA9106 RE 2007/12/27 * 12
KCC-30/31/32 |Coaxial Cable/RF Relay |Fujikura/Suhner/TSJ  [5D-2W/S04272B/RFM- |RE 2007/11/01 * 12

/34/KRM-03 |Matrix E421
KLA-03 Logperiodic Antenna Schwarzbeck USLP9143 RE 2007/12/27 * 12
KOS-02 Humidity Indicator Custom CTH-190 RE 2006/07/10 * 24
KSA-04 Spectrum Analyzer Advantest R3271A RE 2007/09/25 * 12
KTR-04 Test Receiver Rohde & Schwarz ESVS10 RE 2007/10/30 * 12
KJM-01 Measure TAJIMA GL19-55 RE -

KCC-D3/D7 [Coaxial Cable Rosenberger/Advantest [2201/JUN-08-01-061 |RE 2007/04/11 * 12
KAF-02 Pre Amplifier Hewlett Packard 8449B RE 2007/04/24 % 12
KHA-01 Horn Antenna AH.Systems SAS-200/571 RE 2007/08/14 * 12
KHA-03 Horn Antenna EMCO 3160-09 RE 2007/04/14 % 12
KPM-07 Power Meter Agilent E4416A AT 5 2007/05/29 * 12
KPSS-03 Power sensor Agilent E9327A AT 5 2007/05/31 * 12

KOSC-01 Oscilloscope Tektronix TDS-2022B AT 45 2007/05/15 * 12
KDT-01 Coaxial Crystal Detector |Agilent 8473C AT 45 Pre Check

KCC-D7 Coaxial Cable Advantest A01002 AT all 2007/04/11 * 12
KTR-01 Test Receiver Rohde & Schwarz ESI40 AT 12346 |2007/04/12 % 12
KOS-07 Humidity Indicator Custom CTH-190 AT all 2006/10/06 * 24

The expiration date of the calibration is the end of the expired month .

All equipment is calibrated with traceable calibrations . Each calibration is traceable to the national or
international standards.

Test Item:

RE: Out of Band Emission (Radiated)

AT:

Antenna terminal conducted test

: Carrier Frequency Separation

1
2: Bandwidth
3

: Number of Hopping Frequency

: Dwell time

4
5: Maximum Peak Output Power
6: Out of Band Emission (Conducted)

UL Japan, Inc.
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Test report: 28GE0108-YK-

01-A

The difference between AVIC-F700BT and AVIC-F900BT

Comparison item “O”or “X” The difference between AVIC-F700BT and AVIC-FO00BT
1) Circuit Layout X AVIC-F700BT : circuit for CD-drive.
no circuit for CD/DVD drive, MSN-Direct, Gyro and G-Sensor.
AVIC-F900BT : circuit for CD/DVD drive , MSN-Direct, Gyro and G-Sensor.
no circuit for CD drive.
2)PCB. 0] -
AVIC-F700BT : CD-drive.
3) Usage of Parts - wire, X CD/DVD drive, MSN-Direct, Gyro and G-Sensor.
AVIC-F900BT : CD/DVD drive , MSN-Direct, Gyro and G-Sensor.
module and material CD drive.
4) Location of Parts-wire
and structure o -—
5) Product  color grill: X
AVIC-F700BT : Metallic Black
AVIC-F900BT : Glossy Black
(Refer the attached photo)
Buttons: X | AVIC-F700BT : Silver
AVIC-F900BT : Dark Silver
(Refer the attached photo)
6) Interface X AVIC-F700BT : no speed pulse connector
AVIC-F900BT : speed pulse connector
7) Remote Controller (0] —
8)Max current consumption 0 AVIC-F700BT : 10.0A
AVIC-FO900BT : 10.0A
9)Power source 0 144V DC

Remarks: If it is same, please mark “O”.

If no, please mark “X” and explain the difference point.
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Test report: 28GE0108-YK-01-A

Product color
AVIC-F700BT

Avenue de la Grahde Armee
— = 3—‘%"\
W

| &2 950m B

venue d'Iena

Pioneer

AVIC-F900BT

Place Charles de Gaulle

BIGRm e O A

S 07:45%3
& Okm;h

2 Avenue d'Iena

Proneer
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